» LaPLANT-CHOATE

PARTS CATALOG

““CARRIMOR’’ SCRAPER
MODEL C41

Serial Nos. 1 and Up

LAPLANT

MANUFACTURING
Cedar Rapids : lowa, U.S. A.

Form 1043—5C—10-46

CHOATE

CO., INC.




INSTRUCTIONS
LaPLANT-CHOATE MFG. CO., Inc.

IMPORTANT INSTRUCTIONS FOR ORDERING PARTS

Our work will be simplified, your shipment will be expedited,
and errors eliminated if these instructions are followed.

1. Give individual or firm name and destination to which ship-
ment is to be made.

2. State clearly whether shipment shall be made by Parcel
Post, Express, Air Express, Rail or Motor Freight and whether
Collect or Prepaid.

3. List parts required, stating number of pieces wanted, part
number, and part name.

4. GIVE SERIAL NUMBER AND MODEL NUMBER OF
PRODUCT FOR WHICH PARTS ARE BEING ORDERED.

5. Order all parts from dealer representing your district.

6. Confirm all telephone, telegraph and teletype orders in writ-
ing.

Unless the purchaser has an open account with us or has made
some previous arrangement, shipments of parts will be made
C. O. D. and transportation charges will be added to the price of
the purchase where prepaid charges are required.

When small parts such as nuts, washers, cotter pins or special
fittings are required, these should be specified in addition to the
part number and listed as separate items. If for any reason it is
necessary to return parts, the box or package containing same

should be labeled with the sender’s name and address and charges
should be prepaid.

Advise us fully regarding such shipments even though there has
been previous correspondence on the subject.
CODE: 12345 677 890 -
ABJKMNQWXYU

Printed in U. 8. A.



BOWL WHEEL FRAME JACK

REAR GATE

CUTTING EDGE MAIN FRAME

GENERAL ARRANGEMENT — C4| "CARRIMOR" SCRAPER



C41 “CARRIMOR” SCRAPER

Starting

TABLE OF CONTENTS on Page
General Arrangement ....... B e i e S e 1

Parts Plates:

BDION s b de s e S AN R pradiars E e e IR S B S 5
Hoawlasrns e o s e A e e R e 5
Gate, Rear ......... SN R I I S S s R T 8
Hydraitticn,  Dadeon i is (0 5.5 10 S i s v iy sy et 12
Bydranlies; DaB it 5l ol BS i an e e e it 20
Tecks f LS R e s s, SR G 10
) {2 Thoghl Do 451 - PRt S o o W s S NSRRI (E D S
Pump and Pump: Bdapter Parts:. ... . Lo oo o oo dde diis 25
erak Dol e e e R DT B e e e 9
VIR o e e e L e b et o o sl 23
Wheel /. o A S A N 5 i, e s RO R e e s 22

LaPLANT-CHOATE MANUFACTURING CO., INC.
Cedar Rapids, Iowa, U. S. A.




(7673 -
(28140 -
23137 -
12029 -
5369 -

I- CUTTING EDGE _ — — 3168l
|- SERRATED CUTTING EDGE__31532
6-PLOWBOLT 3/4X2____2626

(3/1696-3/1693-3/639) MAIN FRAME, BOWL & APRON- C41 SCRAPER

32282 -
JACK GROUP (SEE PLATE 605)

BUSHING _ _ _ _ _ __ _ 2

JAWPIN_ _ _ _ _ _ _ 2
CAPSCREW I/12X3-1/2__2
HEX NUTM/2 0 2
HBCHOSE ot T 2

PULLBAR WASHER._ _ _ _|
TONGUE SLEEVE _ _ _ _|
PULLBAR JAW__ __ _ _ _ _ |
JAW BOLT ... i |
JAW BOLT NUT_ _ _ _ _ !
TOGGLE (D4)_ _ _ _ __| |
TOGGLE (D6)_ _ _ _ _ _ !
TOGGLE (60 & 65)__ _ _I
TOGGLE (D7& D8)_ ___I
TWO-WAY COCK_ _ _ _ _ 2
NIPPLE & o i o2 2

PULLBAR BOLT_ _ _ _ _ |
PULLBAR BOLT NUT__ _I
CAPSCREW 3/4X4-1/2__|

P.633

MAIN FRAME, BOWL, APRON C4l — | TO 26, INCL.




MAIN FRAME, BOWL, APRON C41 — 27 TO 84, INCL.
ALUHENNOT V2 3867 30358 - BUSHING _ . _ . _ _ _ _ 2
2- LATCH EYE BOLT__ _ _ __ 680 30500 - JACK GROUP_ _ _ _ _ _ _ I
T e 28662 (SEE PLATE 637)

|- CUTTING EDGE _ _

6- PLOWBOLT 3/4 X2
(29522- 31639)

30490 - JAWPIN . _ _ _ _ _ _ __ 2
5091 - CAPSCREW 1/12X3-1/2__2
2741 - HEX NUT W2___ _ _ _ 2
28433 -HPHOSE_. . " ____ . 2
32837 - PULLBAR WASHER__ _ _ |
17691 - TONGUE SLEEVE__ _ __ l
(32807 - PULLBAR JAW_ _ __ _ __ |
7672 -JAWBOLT_ _ _ _ _ _ _ _ |
(7673 - JAW BOLT NUT_ _ _ _ _ _ |
(28140 - TOGGLE (D4)_ _ _ ___ |
23137 - TOGGLE (D6)_ — _ ___ 1
12029 - TOGGLE (60 & 65)_ ___|
5369 - TOGGLE (D7 & D8)_ _ __|I
2156 - TWO-WAY COCK__ _ _ _ _ 2
2888 .- NIPPLE WD L i i 2

e

3912 - PULLBAR NUT_ _ _ _ _ __ |
937 - CAPSCREW 3/4 X 4-1/2 ___|

3lesl

| - SERRATED CUTTING EDGE__31532

MAIN FRAME, BOWL & APRON- G4! SCRAPER P1038

c

e C




4-HEX NUT WV2____ _____ 3867 30358-BUSHING _ _ _ _ _ 2

2-LATCH EYE BOLT_ _ _ _ _ _ 680, 30500- JACK GROUP_ _ _ _ _ _ __ |

S DRGSR (SEE PLATE 637)
30490-JAWPIN_ _ _ _ _ _ _ _ _ 2
5091 -CAPSCREW 1/2 X3-I/2___2
2741 -HEX NUT W2___ __ __ 2
28433 -HP. HOSE_ _ _ _ _ _ _ _ 2

17591 - TONGUE SLEEVE _ _ _ _ _ 1
(32807- PULLBAR JAW_ _ _ _ _ __ \
7672 - JAWBOLT___ _ _ _ _ _ _| [
(7673 - JAWBOLT NUT_ _ _ _ _ _ ]
(28140 - TOGGLE (D4)_ _ _ _ _ _ I
23137 - TOGGLE (D6)_ _ _ _ _ _ !
12029- TOGGLE (60 & 65)_ _ _ __|
5369 - TOGGLE (D7 & D8)_ _ _ _|

AT 2156 - TWO-WAY COCK_ _ _ _ _ _ 2
/ 2858 - NIPPLE_ _ _ _ _ _ _ _ _ 2
0 / (37657- PULLBAR NUT_ _ _ _ _ _ |
G 3070 - COTTER PIN 3/8X4_ _ __|
SII5 - CAPSCREW 5/8X3-/4_ _ _|

2746 - HEX NUT 5/8_ _ _ _ _ _ | |
554 - LOCKWASHER 5/8_ _ _ _ | |

1-CUTTING EDGE

| -SERRATED CUTTING EDGE _ __31532 : 4937- CAPSCREW 3/4X4-1/2_ _ _|
6-PLOWBOLT 3/4X2___ ___ _2626 . 3875- SQUARE NUT 3/4_ _ _ __ |
(32838 -3/639) MAIN FRAME, BOWL & APRON- C4| SCRAPER piss

MAIN FRAME, BOWL, APRON C41 — 85 AND UP



REAR GATE C41 — | TO 50, INCL.

2= ROLLER. . . -l i
2- BALL BEARING_. _ ____

BOWL PIVOT PIN_____ — SEE INSET.
2- ROLLER SHAFT.

2 AXUE ‘LOOK:A i 1o
J293ss - APRON HINGE PIN__ _ _4
5093 - CAPSCREW 112X 3-3/4_ _4
lzw - HEX NUT___ _____ 4 4

2221- TRIP LINK PIN_ _ __ _ _ 2
32232~ TR LINK. oo 2
2221 - GATE LINK PIN_ ___ __2

4- CAPSCREW 3/4X1-3/4____5I26 BOWL PIVOT PIN

i e T Vs 6-CAPSCREW 5/8X 1-3/4_ ___5I00 r
_______ e7as] ‘

e e ke 4- CAPSCREW 5/8X |-V2__ _5098 Z) Al

2. APRON ROLLER. __SEE INSET 2- GREASE FITTING_ ___ _ 10944 S

2-GATE LINK PIN_______ 29372 2-PIVOT PIN GAP._____. 32338 :

R, s 2- BOWL PIVOT PIN_ __ _ _32339—

(31660) REAR GATE-G4! SCRAPER \ ik




APRON ROLLER

BOWL PIVOT PIN_ __ _ _SEE INSET
4-SETSCREW__ _ _ _ _ __ _ 2422
L -TBUSHING: - il 32371

29358 - APRON HINGE PIN_ _ _ _ 4
5093 - CAPSCREW 12X 3-3/4__ 4

= \;{""""’ ‘ e ““\“\‘\\\“\“\\w 2741 - HEX NUT 12 __ _ _ _ 4 4
{ é s - 32221 - TRIP LINK PIN_ _ _ _ __ 2
32232-TRIP LINK_ _ __ _ _ _ _ 2

32221 - GATE LINK PIN____ ____ 2

4 - CAPSCREW 3/4X |-3/4____ 5126 BOWL PIVOT PIN
4 - LOCKWASHER 3/4_ _ _ _ __ 556) 12- CAPSCREW 5/8 X 2-1/2_ _ __ 5109 M

12- HEX NUT  S/8__ _ ____ 2746}//"”ﬂ' I
2-BUSHING_ _ _ _ _ ___ 3237 4 - CAPSCREW 5/8XI1-1/2____5098 '_ o | |
2 - APRON ROLLER_ _ SEE INSET 2- GREASE FITTING_ _ __ _ 10944 o
2-GATE LINK PIN_ ___ 29372 2- PIVOT PIN CAP_ _ _ _ _ ___ 32338— H
2-GATE LINK_ _ __ _ ___ 30393 2- BOWL PIVOT PIN_ _ _ _ _ 33325 =
(31660) REAR GATE- C4| SCRAPER P.1041

REAR GATE C41 —51 AND UP



01

JACK

C41 — | TO 26, INCL.

LLLLELIN

JACK ASSEMBLY N2 26922

-

Il(/f b -
1€ \@*

—




It

- R ()

Y77 77777

X

5)QY (&) (O

0

/‘\@

@\/

l‘f -t
|
- |..
3
v
i 50 LT L TAVI 7T 77 77777 77777 7 7 77
C-<| C=7 C-4al =7l
NOTE : 1-1-30487- PISTON ROD ASSEM.._.._.1-30488 14-3- 30491-GLAND STUD._______3-30491
ALL PARTS FOR C-4l &C-Gl 2-1-30496- CYLINDER ASSEM._______. 1-30493 15- 1 - 30492-PACKING ASSEM.___

ARE THE SAME WITH THESE 3-2-30490-PISTON ROD JAW PIN.__  2-30490 16-2--5091-SAE CAPSCREW....._.2--5091|
EXCEPTIONS: 4-1-32601- CYLINDER HEAD _________ 1-32600 17-2--2741- SAE HEX NUT.. 2--274\
C-6l 5-1-32598-PISTON ______________ ) 18-2---552-LOCKWASHER _______2---552
1-1-30488- PISTON ROD ASSEM™M. G-1-30499- PISTON NUT__ 19:2-SEB7-ZERK ... . . P--CO87
2-1-30497-CYLINDER ASSEM. T=1-32590:GLAND = -t L 20- |~ -9292-PETCOCK .. ___|--9299

30502 —JACK ASSEM™M. CO™MP. FOR C-T7| &C-73

. 30500~ JACK ASSEM. COMP. FOR C-4I|

30501 — JACK ASSEM. COMP. FOR C-Gl

8-3--2746-GLAND STUD NUT.

11-2-27034-PISTON PACKING________
12-1-26928-CY L HEAD GASKET. %
13-1-30489-BELLOWS ___ ____________

JACK ASSEMBLY

P637

JACK

C41 — 27 AND UP




A

HYDRAULICS, D-4 C41 — | TO 229, INCL.

I—L.P HOSE — 1981

2-CLAMP_ _ ___ _ _ .. 2970

2-SAE CAPSCREW S/I6XI-1/2 . __3022]

2-SAE HEX NUT S/16__ - — 2744

|—VALVE HANDLE ___ _____ 20906A

CONSISTS OF:

I—LEVER ENO_ . _ 2135|

\—LEVER . 213504

|—-KNOB 36379 ‘ —

|—SAE CAPSCREW 3/8XI-1/2-5044 N =

I—SAE HEX NUT V2___ _ 2738 q VR : \

|—~H.P. HOSE _ __ _ _..28594 \
7 (SEEPLATE 1121)
S

19925A—VALVE __ _ . ___ .. _ !
fSEE PLATE 511)
48539 —RAISE PIPE _ |

48540—LOWER PIPE — — — — — — — 1

= -

/
/

{—LP. HOSE — ___ __ _ __ __ _ __8i8| R 26i1 ——PLOWBOLT V2XKI1/2_. _ __4
2-CLAMP_ _ __ 2969 =~ 52 — —LOCKWASHER Ir2__.__* __ 4
2—-SAE CAPSCREW I/4X I-1/4__ _ 3023 044 — SAE CAPSCREW 3/8XI-1/2 __6
2—-SAE HEX NUT VW4 _ _ _ _ _ 2737, 738— —SAE HEX NUT V2 _ . _ | 6
550 — — LOCKWASHER WV2_ _ __ _ -5
(289I0E) HYDRAULIC GROUP P54

e c e




€l

I<LPHOSE. e ——— = 50489
2-CLAMP 2970
2 -CAPSCREW 5/16XI-/2__ _ __3022|
2-HEX NUT S5/16_ 2744

| -VALVE HANDLE — _ — _
CONSISTS OF :

| -LPHOSE - — e

2-CLAMP. . e —— 2969
2- CAPSCREW 174X 1-1/4___ _3023
2-HEX NUT V4 _ _ 2737

(289/0F)

50206 - TANK . . . — — — — — — — — |
(SEE PLATE 1416)

HYDRAULIC GROUP P.1359

HYDRAULICS, D4

C41 — 230 AND UP




A1

HYDRAULICS, D-4

C4l — 1 TO 79, INCL.

I-CLAMP_ _ _ _ _ _ _ _ ___ — 24940
INCLUDES :

I-CLAMP_ _ __ _ _ — 24997

I- MACHINE BOLT W2X3_ _ _ _ _ _ 3457 [

2-MACHINE BOLT 3/8X2-/4 _ _ _ _ 3422

2-LOCKWASHER 3/8 _ _ _ __ _ _ _ 5500\

1-SUCTION PIPE _ _ _ _ _ _ _ __ 24973

|-POWER PIPE_ _ _ __ _ _ _ 37558

l-CLAMP_ _ _ _ _ _ _ _ _ _ . 24926
CONSISTS OF:

b-CLAMP_ _ _ _ _ _ _ _ _ _ _ 24997

2-CAPSCREW 3/8X1_ _ _ _ _ _ _ 4901

2-LOCKWASHER 3/8 _ _ _ _ _ __ _ 550

(28910 & 289/2)

HYDRAULIC GROUP

l1-PUMP_ _ _ _ __ __ _ __ SEE PUMP PLATE
33513- PUMP GUARD . _ _ _ _ _ _ _ |
9239 -LPHOSE — . __ _ __ __ _ _ __ I

2969- CLAMP_ _ __ __ _ _ _ _ _ __ 2

3023 - CAPSCREW 1/4X|-1/4_ _ _ _ _ _ 2

2737 - HEX NUT V4_ _ _ _ _ _ _ _ _ 2
P.u6és

@

@




ST

I- CLAMP_ _ __ R T IR 3756l
INCLUDES :

st GEAMBL ol bt o 24997

| - MACHINE BOLT I/2X3_ 3457

2- MACHINE BOLT 3/8X2-1/4_ ___ _ 3422

2- LOCKWASHER 3/8_ 650

| - SUCTION PIPE

|-POWER PIPE_ __

= CLAMP. o x Mo S il 24926 —

CONSISTS OF:

(I CUAMPL e o L o s n (i) 24997

2- CAPSCREW 3/8XI|_ _ _ _ _ _ _ ¢ 490!

2- LOCKWASHER 3/8 __550

(2_89/0F)

HYDRAULIC GROUP

Joe MR-ROSE 0L s T L 28594

5541 -
2969 -
3023-
2737-

__________ |
LR HOSE i e e a2 Fred 20 FTGCH
CLEAMP ot iyt e ol e Bl B 2
CAPSCREW 14XI1-1/4__ _ _ __ _ __ 2
HEXNUT bl ot 2

P. 1357

HYDRAULICS, D-4

C41 — 80 AND UP




91

TANK, D-4 C41 — | TO 229, INCL.
O ek e e 26450 3449 —MACH. BOLT & NUT_ _ _ _|
26462—COVER_ __ ___ ___ ___| I
I- GASKET—_ _ _ _____ 264668 26453—MESH_ |
26459-SCREEN__ _ ____ _ _ __ I
I-STRAINER_ _ ___ _ _ 26454 /?\

24985 C— TANK GROUP

1a

6:




L1

-BREATHER & FILLER CAP GR._ 4984
(¢] TS OWING:

OAP MESH... . =
-PALLER CAP. _ _ 37926
|-FLAT WASHER ____ __ _ 576!
I-SAE ACORN NUT_ _ _ 2361

1-PIPE PLUG— — . 2104
4-WASHER_ _ _ _ - _ 576
4L OCKWASHER _ _ _ _553.
4HEX NUT_ _ _ ___ 2738

49827-FILLER TUBE FLANGE ASSM._ |
B8N = GASIIETC 0 o L |

AR <, % L IS SS Bt (R
B0 = LOCKWABMER. . ... . U 6

49848 -OIL. SCREEN ASSM.__.____ __ |
08 & PIPE PLUG. .ol L I

50206 TANK GROUP

TANK, D-4

C41 — 230 AND UP




81

HYDRAULICS, D-4 C4l — | AND UP

28582—VALVE RAISE TO CROSS PIPE ASM._ _|

28583—VALVE LOWER TO CROSS PIPE ASM._| /7 /’/ A\
i

27570—THREE WAY COCK__ ____2
(PART OF ASSEMS. 47765 & 37786)

I~REAR RAISE PIPE___ _ _ __ 48539
{—REAR LOWER PIPE_. _ ___ - 48540
30460A HYDRAULIC GROUP-D4 £ 1526

& - ® &




61

48538-

PIPE CLAMP. oo e |

- MACHINE BOLT W/2x3___ _2
- GCAPSCREW §&/8 X |-1/2 _ __ __ _ __ 4
LOCKWASHER 5/8 ___ __ ____ 4

RIRE SUBPOR T -l ot |

22246- CAPSCREW 3/4 X 5-1/2___ _ 2
2750 - HEX NUT 34_ _ 2
556 - LOCKWASHER 3/4_ _ _ _ _ _ 2

| - DRAWBAR CLAMP_ _ _ _ _ _ _ _ 25592——/
REAR PIPE SUPPORT P.1358

REAR PIPE SUPPORT, D4

C4l — | AND UP




02

HYDRAULICS, D-6 C41 — 1 AND UP

REAR COMNECTION 26454 - OIL STRAINER__ ___ _ _ I
26450 - FILTER TUBE CAP___ _"r
2-HP HOSE-__—_ .ot 27652 26453 - GASKET_ _ _ _ _ _ __ __ |
| - REAR_CONNECTION____ 47790 ——

2-2-WAY COCK_ ________ 2156~ 7786 - LPHOSE___ __ g )
2-HP HOSE_ ________ 27652~ 2970 = GUAMPL . £ kAl 0 2
3022 - CAPSCREW 5/I6XI-V2___2
- HEX NUT /16 _ _ _ __ 2

|- BREATHER SCREEN____26459

o MESH. i Ll 26453

- TANK GROUP__ ______ 2647|

(COMPLETE)

26870 - POWER PIPE _ _ _ _ _ _ _| |

~4—26862 - PIPE BRACKET_ _ _._ __I

INCLUDES :
19602 - PIPE CLAMP. _ _ _ _ ___| |

26873 - SUCTION PIPE __ _ _ __ |
20906 - VALVE LEVER____ _ _ |

1 E PLA'I:E 27374 Mpceyaz
- BASE PLATE_ o _____ 36379 - kNOBL. L LT L E L I
INCLUDES :
|- PIPE CLAMP_ _ _ _ _ ___ 19602 19925 - VALVE . _ _ _ ___ _ __ 1
$ (SEE PLATE 5l1)
8- CAPSCREW 3/8XI|-/2__ _ 5044
8- HEX NUT 3/8_ _ _ __ __ 2738 26871 - HPHOSE — ____ __ _. 1
8- LOCKWASHER 3/8_ _ _ _ __ 550 1207 - LPHOSE . __ ___ _. 1
| - MACHINE BOLT I/2 X3_ __3457 2970 - CLAMP _ _ __ _ ____ 2
4- PLOWBOLT /2 X I-//2_ _ _ 2612 3022 - CAPSCREW S/I6X I-/2__2
4- LOCKWASHER 1/2_ _ _ _ _ _ 552 2744 - HEX NUT S5/16__ _ _ __ 2
(27077) HYDRAULIGC CONTROLS FOR SCRAPER WITH D6 TRACTOR PI527

e

g




127

1-PIPE BRACKET ASSEM.__ — — __ 26864
CONSISTS OF THE FOLLOWING:
| MAGHINE BONT. 2. iU 21
SOUAMP._- @ i mie 19602-
| BRABKET. - — o iy 26865
4-USS CAPSCREW 3/8 X I-1/4_ ‘4908}
4-LOCKWASHER 3/8__ _ _ __ __
|- SUCTION PIPE - —_ ———____.26873

2-SAE CAPSCREW 5/16 X |- l/2____3022
2-SAE HEX NUT 5/16 - — — —— —- 2744 -

2-CLAMP. _ _ _ o ——- 2970
1-L.PHOSE - - - - — — — — ————— 1207

\
/\/268” H. P HOSE ASSEM._ - __ __

26870-POWER PIPE _ _ _ _ _ |

PUMP GROUP_ — — — — — — — — — — — —— |
J (SEE PUMP PLATES)

(272970) HYDRAULIC GROUP FOR D6 TRACTOR R145|

HYDRAULICS, D-6 C41 — 1 AND UP




144

WHEEL C41 —1 AND UP

pr_p tnom g

79 WHEEL ASSEM
A OIL SEAL COLLAE
9S0| STUB AXLE

STUB AXLE NUT LOCI(
380|WHEEL STUB

WHEEL STUDS
2| HUB C

2 95, CAP GASKET
28160 27227 | HUB

11 123111 [27006|HUB. SEAL
28 (28228 1270201 C ONE
6 29128229(25788| CUP
1137618 [37618(2702} | CONE
8] | 28231 [eB231 [27022| CLUP
4894 4

6 148 REW
€750 (2750 [2750 E HEX NUT
556 i

24

2415 12415 12415 | STREET ELBOW

27228(27228127228( STUD NUT

32610 (3261030399 STUB AXLE BOL'T}

2754 |2754 (2754 |SAE HEX NUT NOT INCLUDED N WHEEL GROUP
! LOCKWASHER

37778 | 3762430318 (COMPLETE WHEEL GROUP

ANOTE: TIRE, TURE, FLAP, SXOE FLANGE 8
LOCK W8 WUST BE PURCHASED
FROM LOGAL DEALER.

WHEEL GROUP

1039

¢ ¢ | e




€2

a

J

8—SAE STUD 112X 2-3/4_ 20914 —
8-SAE HEX NUT /2 ___ 24—
8—-LOCKWASHER 1/2_ 552

I—RELIEF VALVE CAP ___ ___ 25373
I-ADJUSTING SCREW_ _ 52938
I-USS HEX NUT 5/8____ ___3874
|-COPPER WASHER 5/8____ 15667
I-RELIEF VALVE CAP_ _ _ __ __ 19889

I=SPRING SEAT - 14530

I=SPERING . o e ] 2990 —

|I-STEEL BALL . ——  ______14529
I—SPRING BALL SEAT__ ___ __ 19890
(PART OF ASSEMBLY 29158)
1—USS SET SCREW 1/4X3/4_ __ . _2424
I-LEAD BALL __ __ __ — __— 29157,
(PART OF ASSEMBLY 29158)
3-SAE STUD 112X 1-3/4. _ _ _ __208I6 _/' o
3-SAE HEXNUT V2 _ _ — — — 2741
3-LOCKWASHER 1”2 _ __ _ __ _ _ _ 552

3225-WOODRUFF KEY"70_ _ _ _ _ ]

CO8I3~CGASKET . - = = . 1

— ——————-19899-ROTARY SEAL ASSEM._ __ _ |
19898—SEAL SPRING SEAT_ __ |

—_—————2|294A—SPRING _ — — 1

i ) s e e A TOPAVALVE  CABL D S o |
"Hl” T
| Grrs ———19895-GASKET— . ______ R
: :
4 {9828-VALVE CORE. = 2 e 1
29I58 —VALVE BODY ASSEM_ _ _ __ 1
T 7z
b N Lotk 19928—-BOTTOM CAP__ _ _ ___ __ |
Q \
2,
15667—COPPER WASHER 5/8_ _ _ _I
i 3874-USS HEX NUT 5/8__ ___ __ |
Gign - e B U =T

19925A C.V. VALVE GROUP

19932 A-ADJUSTING SCREW ASSEM._I|

511

VALVE




PUMP PLATES

NOTE: Repair parts are sold by LaPlant-Choatg
Mcmufcrcturirig Company for servicing all pump
models shown on the following pages. When you
wish to purchase a complete pump, however,
order the current model, regardless of the model

now being used on your equipment.

25




d | M. ®

z‘-cE'SEOQ 2Av3a. rd

ey

“WWW!

e

7
y7 I,

7.

SN

U SRAN Z\ NEANNNN 7 N

| g, ol

AIHSVADIO zmm% OL diind %S| v | &y anH HoLMD
I AIHSYM 9NlHdS 9NI>DVd
3OVD ONIAdS IN3130
Nid TIM0a [ O€292| ¥ | 1» 10N 000 ldVHS 30
" B £ | | ov ONISNOH SNIAY39
A4S IN313A| 19eS2| | 6e d¥D ONIZV38 A31N0
(9NIAdS SIAMDOINI) WBSSV WAS AAVION | BEZIL| | | 8E MYC AINV2) LJVHS 3AII0
ONIRAAS ONDIVI | dv) ONRIVI3
ONDIVA 14VHS HOLD | SLlel| | | 98 HA04 HOLMD
M3AISAVD dVD ONIRIV3E 23LN0| veer| © | &2 VA 9NRIAS INIL3a zet| | SE ONISNOH V39 YINNI
A3 3403000M 6lZe| v | vE SOV IN3130
ONILLY 10|  9vz| | | €@

ONISNOH V39 A3NNI| 89161| | | 6 M3AS 138 ove| | 43

M348 13S FI| T I€
Nid 231100 6ZoE| | | Of ARQWISSY V39 B 14VHS 3NN

TIHSYMNDOT ZIO.DVZu OL dwWnd 9sS| v | &

~K1AWASSY VIO B LIVHS 3ARIA | S229Z| | L N 1dVHS 3AIA| 1€292 | ! 8

NIASVD m ONIRAVAE A3LN0 2|2
ANN X3H 3vs| oscz| v | 22 “KIIWISSY AV3O B LIVHS 33101
WISV TNV KDL D 26192 QNLS A0LOVAL QL dWNd| OISEE| ¥ | ST KIGW3SSY OMd NIVaa
_NOT [°N 13w ~A1GWISSY AV397B LVHS 33101 | 22292 | | 9 ONIRAVIE dWnd | 6E292( ¥ | 1T ABINESSY W3S ONITdNO) B LINSYD
TONIMOTIO0S 40 AMQWESSY ANANVH HOLND | L6192 | | 2 LIISYD dVD INOAd | SLESZ| | | €2 1v3S WVAS AAVIOY

NOILd3DOX3 HLIM QAVONVLS TONIMOTI04 3HL 50 NOLLAFDX3 1IASVO ONISNOH avA9 | oLz6l| Z | .
SV VS diind V3 P-d || 3HL HLIM trd ML %0d 1431 3HL IV a3LSN L3XSYD ONISNOH ONIRIVAG | -€5292| Z | 12 | :Slavd T19VIVIAII-LIGWISSY ONISNOH HILNTD
€SEOE 204 S1ad W JAY AJHL SV 33V SLAvd 11V 0333080 13XSYD A0L WAL QLAWNG | £88I1Z| Z | O XBW3SSY TNONVH HOLNTD
* 201DvalL 2-Q. 204 dind ONIIF 3AV €d V 304 SLAVA NIHM 310N ONINdND av39 HOLMD| BOZOZ| | ] KIBWISSY ANV dWnd INOYS AvIIXNY
€-d NOLIAS3A | 339WNN | DR 7-d  NOLJIIK3A| 338NN OOM.mHAS V-d  NOLLdRDSA

S DR
26

oeEL=NOSNYrD

~

TVnO




LT

o J J

41516A-DRIVE SHAFT GOUPLING ASSEMBLY_ _ _ _|
CONSISTS OF THE FOLLOWING:

50565 - SPLINE COUPLING_ _ _ _ _ _ _ _ 1

50249-CHAIN_ _ _ _ _ _ _ _ _ _ _ _ __ 1

it N L e oeie i s e s A T ]
=4
e

|-VELLUMOID GASKET_ _ __ __ _ 50265
4-STUD 3/4 X 5-/8_ _ _ _ _ _ __ 33510 4
4-SAE HEX NUT 3/4____ ___. 2750
4-LOCKWASHER 3/4__ __ __ __ _556, i 2323A-P7A-R_PUMP GROUP___ _|

et (SEE PLATE 1420)
(42960-B) P7A-R PUMP & GOUPLING GROUP i

PUMP



82

PUMP

-26239
|- VELLUMOID GASKET. ____ _ _ 26253
1-OUTER BEARING CAR._ _ ____ _._ 26256
6-USS CAPSCREW 172 X6________ 4920

|-ALLEN HEAD SETSCREW 1/4 X 3/8__242T-
L CRRNIG \MANL= 2 et 2IBG7X

oV

- 218648
25375

2-WOODRUFF KEY NO. ll_______ __ 3219
I- IDLER SHAFT & GEAR ASSEMBLY..26244
1-DRIVE SHAFT 8 GEAR ASSEMBLY_ 41
= WERR-PLAYE = o LT 42320A

42323A P7A -R PUMP GROUP

42320A-WEAR PLATE . ___|| |

44209 -PUMP BODY ASSEMBLY. . __ |
(PARTS INDICATED (B) ARE INCLUDED
IN THIS GROUP AND CANNOT BE
ORDERED SEPARATELY.)

43912 DOWEL PIN. - - - oo 4

41501 - COUPLING HOUSING ASSEMBLY. _ _ _. |
CONSISTS OF THE FOLLOWING:

21972 - DRAIN PLUG ASSEMBLY. _ _ _____.| |
26238- SEAL ASSEMBLY. . _____.| {
26253~ VELLUMOID GASKET. _ _ _ ____ _.| |
20030 BEARING.. L5l o o D e s Ml 2

P1420

& o




dANd

1219

TRy 13NSVO - 69206

ONMdNOY $S31 MMW'VLM\

E

| IR U R, /€ YIHSYMHD0T - 96§ j
| SR, /€ ANN X3H 3VS - 0622
v ~T78/L-S X v/ aNLS -OISEE

e s, MIUOSLIS - G60E

ONIMOTI04 3HL 40 SISISNOO

I7"TN3SSY ONMANOD LJVHS 3AINA - VOlSIH

dOL1OVHL +A HO4 440-3IMVL Y3IMOJ LNOYS

LSL127 7777777 LJVHS  440-3VL ¥3MOd LNOMd -1

29

""""""""" “B/E _HIHSYMNOOT -9
& | X 8/€ SM3OSAVO SSN -9




0€

PUMP

1-WOODRUFF KEY #127_ _ _ __ _ 41509

I=COUPLING. - - _ L L 41498

5

I"SAE BOLT /4 X 2-1/2_—_ _4i5I0
1-SAE NUT ia_._ — 777 2737
1 COGKWASHER 174= = =2
1-COUPLING HUB_ __ _ ___ _ 41514
(446104)

5

FRONT PUMP & COUPLING GROUP FOR NEW D6 TRACTOR

4937-CAPSCREW_ __ _ __ _ _ _ _ _4 4

556 - LOCKWASHER _ _ _ _ _ __ _
(NOT INCLUDED IN GROUP: MUST
BE ORDERED SEPARA TELY)

T——44407- P(QR PUMP GROUP_ _ _ _ _ _ _ 1

H

ESS DRIVE COUPLING)
SEE PLATE 1504

P.1458




1€

42316 - VELLUMOID GASKET_. _ _ —— _____| |
42320A-WEAR PLATE . |

44409 -PUMP BODY ASSEMBLY_ ________| 1
i (PARTS INDICATED (8) ARE INCLUDED
IN THIS GROUP AND GANNOT BE

2-BEARNG.. . . e e e i 39- ORDERED SEPARATELY.)

1= VELLUMOID GASKET. _ __ _ _ ____. 26253 43912- DOWEL PIN- - — - e __ 4
1-OUTER BEARING CAR. _ _ _ ___ ___ 26256

6-USS CAPSCREW 1/2 X6________4934

1-ALLEN HEAD SETSCREW 1/4 X 3/8__242T-
I-CRANK JaW_ ___ . __ o __2I86T-

41501 - COUPLING HOUSING ASSEMBLY_ _ _ _.| I
CONSISTS OF THE FOLLOWING:

26236-SEAL SEAT . . __ 1

1502 - COUPLING HOUSING.. —

VSQOVBR o e e e i 218648
ARINET. i i i b e 25375
21972~ DRAIN PLUG ASSEMBLY._ _______ |
2-WOODRUFF KEY NO. 1l ____. 3219 26238- SEAL ASSEMBLY..___________| |

|- IDLER SHAFT & GEAR ASSEMBLY._26222 T ON MRS O ;
|1-DRIVE SHAFT & GEAR ASSEMBLY. 41
1-WEAR PLATE - o e 423204

|- VELLUMOID GASKET. _ __ _ ____ ¢4 42316

44407A P9A-R PUMP GROUP PI504

PUMP



(43

PUMP

38308 -REAR ADAPTER PLATE ASSM. FOR USE WITH
NEW D8 TRACTORS

33510-SAE STUD /4X5-7/8 . _ 4
2750-SAENUT 3/M@4__ . __ 4
556—LOGKWASHER 3M4_____ ___ _____ 4

ARE USED TOBOLT PUMP TO ADAPTER
ON THE FOLLOWING PUMP 8 COUPLING
GROUPS 4447t 8044673,

44316-REAR POWER TAKE OFF SHAFT ASSEMBLY
FOR USE WITH NEW D 6 TRACTOR

1-WOCDRUFF KEY 127 _41508

1-COUPLING __ ... 41488
—
S i ]
)
1~SAE BOLT 144X 21/2_41SH A i
-SAE NUT V4___ _ 273

1-LOCKWASHER 1/4 _54

I-COUPLING HUB__41514-

»>
1-NVOODRUFF KEY 127_ _415089.
1-SAE BOLT 144X 24/2..415]

FSAE NUT 4 _ __273
I-LOCKWASHER 1/4__54

1-ASSEMBLY_ _. _4I5I6

44810-FRONT PUMP & COUPLING GROUP COMPLETE

FOR USE WITH NEW D8 TRACTORS

T T
I
i oo
44407-PSR PUMP GROUP
i LESS DRIVE |
COUPLING

FOR USE WITH D2 FRONT !
D4 FRONT,&NEW D8 FRONT
(see plate 1504) |

| |

44808-P9L PUMP GROUP
‘ LESS DRIVE
COUPLING |
FOR USE WITH NEW D&

REAR.
|| (caepiste i

!5
I A

TAKE OFF COMPLETE.

N

LD

{—“\

4447)-FRONT PUMP GROUP WITH SPEINED POWER

FOR USE WITH D2 FRONT D4 FRONT.

} 44873-REAR PUMP GROUP WITH SPLINED POWER

MISCELLEANOUS . PUMP PARTS.

TAKE OFF COMPLETE.
FOR USE WITH NEW D 6 REAR.

P1t72




€€

38309— REAR ADAPTER PLATE ASSEMBLY
FOR USE WITH
NEW D-6 & D-7 TRACTORS

[33510-STUD.
2750—SAE NUT___
556 —LOCKWASHER

ARE USED TOBOLT PUMP TO ADAPTER

ON THE FOLLOWING PUMP &COUPLING
GROUPS ~42960 844618

42245 — REAR POWER TAKE OFF SHAFT ASSEMBLY
FOR USE WITH NEW D-7 TRACTOR

44316— REAR POWER TAKE OFF SHAFT ASSEMBLY
FOR USE WITH NEW D-6 TRACTOR

AL

-KEY—— — — — —4IS09 ——
I-COUPLING_ _ _ _ ¢ 41498
FBOLT— . — — —— 415

-NUT o — — —
1-LOCKWASHER

1-COUPLING HUB_ _ __4I5I4

44457—FRONT PUMP & COUPLING GROUP COMPLETE
FOR USE WITH
NEW D-7 TRACTORS.

. L x 1 ’ (... p_.g_m ‘
( g l | LESS | :_!

Vi ;
‘l \ 42323- P7R_PUMP GROUP : o
'_L v l ‘ RIVIE.E?:SOUPLING I I i l
el

O

H D-ZNCI‘

44568—P7L PUMP GROUP

DRIVE COUPLING
rdOR ?E WITH old -8 =
(M’

) 8

MISCELLEANOUS  PUMP PARTS

42960 —FRONT PUMP GROUP WITH SPLINED
ETE

USE. i
rear mounted D-2 & D4, i oD D-6, OLD D-7,
AND. D-8 TRACTORS.

44618—REAR PUMP GROUP WITH SPLINED
POWER TAKE OFF COMPLETE
used with old D-6 rear, old and new D-7-rear,
and D-8 rear. el

P.1140

PUMP




e

PUMP

"COU(PLING HOL'J ING ASSM. __ 41501

consists o
FHOUSING __ __ _____ __ 41502 42320-PLATE ARg
I-SEAL SEAT____ ' _'28238 26239-BEARING__ ___ ___ ___ a4
/® BSIVSIGASKEY L -
I-SEAL ASSM.._ ___ ___ 26738 / i N s g o ey
= NN N\
Ty e 7
AN 2I867-CRANK JAW__ ___ __ |
1-DRIVE SHAFT&GEAR ASSM._41723— | NN RN =
- £
= e — 2427-SET SCREW__ __ ___ __|
+ +) (+
ACRE 165 AN Y G o SRREKEY IOaich 55 iRl o e
h !
[ e | L
* X
——
= &\ 43912-DOWEL PIN _ __ __ __ 4
ey
- = \V B %
I-DRAIN PLUG__ ___ _____ 2I872 N | . 26255-OUTER BEARING CAP__ __ |
SN NNG)(+ /
= AN
[ 4934-JSS.CAPSCREW__ __ __ 6
IIDLER SHAFTAGEAR ASSM.26222 TN BE2SIGASKET ___ __ __ 2
42316 -GASKET. e
THES. PARTS rORM A GRNOUP AND CANNOT
(B RE PURCHASED SEPARATELY
ORDER GROUP 44409
44609 PUMP GROUP (PSL) 1178

6




G€

THESE PARTS FORM A GROUP AND CANNOT
@ BE PURCHASED SEPARATELY.

ORDER GROUP 44209A
I-COUPL ING HOUSING ASSM.__ 4IS0!

(consists of
FHOUSING . ___ __ 4is02 42320-PLATE IRV
FSEAL SEAT_____ ___ _ 26236 26239-BEARING__ ___ __ _ 4
25375-GASKET. ) |
I-SEAL ASSM.._ ___ ____ 26238 2IBE4BCOVER
SWANNN

N

/7 21867-CRANK JAW___ ___ ___ ___ |
I"DRIVE SHAFT&GEAR ASSM._ 41517—_| AN RN
+ + -+ +
2427-SET SCREW— — ___ ___|
_{ | @== il

NN SIAC A JRSKEY_ ___ 2

N4 L /%

N + By

T ———~—4392-DOWELPN __ __ __ 4

I-DRAIN PLUG_ _  ___ 21872

|, —26256-OUTER BEARING CAP__ _ |

y

/

/
§kvsvu\

4920-USS.CAPSCREW__ _ __ 6

26253-GASKET__ __ __ 2
42316 -GASKET.

IFIDLER SHAFT&GEAR ASSM.26244

SPECIAL NOTE FOR ORDERING REPAIRS

PUMPS WITH ROUND POWER 8 SUCTION PORT
BOSSES USE 2- 19270- GASKETS AT @
PUMPS WITH OCTAGON POWER & SUCTION
PORT BOSSES DO NOT USE GASKETS AT ®

44568A PUMP GROUP (P7A-L) 176

PUMP



9g

PUMP

NOTE: FRONT POWER TAKEOFF SHAFT FOR R-5
TAKES — |-20236 - PTO SHAFT
1-20270~ SCREW
1- 29271~ LOCK
THIS SHAFT DOES NOT
TAKE A PACKING RING

REAR POWER TAKEOFF SHAFT
FOR 35-40 & RS GAS & RD6_..__ 20234

REAR ADAPTER PLATE ASSEMBLY
20244-FOR S5O GAS & RD7

I92I4—PACKING RING ASSM.
NCLUDES “ALL PARTS LISTED
EXCEPT SHAFT

MISC. PUMP PARTS FOR RD6 & RD?7

REAR ADAPTER PLATE ASSEMBLY
20230-FOR 35 & 40 & RS GAS & RD6

PLATE 893




LE

2176 8—REAR POWER TAKEOFF SHAFT ASM.

21763-ADAPTER PLATE ASSEMBLY

[4901—USS CAPS 3/8XI_
550 —LOCKWASHER 3/8

-6
-6

EERE ) I T77) : P ‘;_‘ 21762A- —FRONT PUMP
) . DRIVE SHAFT

! R R 1 00 g e e—————e ASSEMBLY
: | s o

== T O
o cm—— e = - '’
‘_'“
1-POWER TAKEOFF DRIVE COUPLING GROUP- 217588
CONSISTS OF: T { A
1-SPROCKET COUPLING_ _ _ _ ____ 50260 - =)
L CHATA L BRI e 50249 e 21757—FRONT POWER TAKEOFF SHAFT_ _|
1-CHAIN COUPLING COVER ASSEM._ _ 50264 '
I-SPLINE COUPLING _ __ 50254
MISCELLEANOUS PUMP PARTS FOR 30 GAS,RD4, R4 & D4 TRACTORS PLATE 888

PUMP




1

PUMP ADAPTER

[5I-——SAE CAPSCREW 58 X2-3/4____4
T|554— LOCKWASHER 5/8 — 4

44708 —ADAPTER ASSEM. . __ _| |

N
\

;

|
i

1
K !

/s’ \-—-—//' ‘ 41430—DRIVE COUPLING FLANGE ASSM.___|

o e

| I—— i

S \ |

e _[4911 —USS CAPSCREW V2 X I-V2._____6
- = . — 41508 —LOCKWASHER 1/2 shakeproof ——— —_ 6

41493 —LOCKWASHER 6 _ __ __ ___ ___| ]

____ _|a
‘ -

. 41494-NUT— | i
- YN |V _
I P - ___j( 41495 GASKET — . ___ ;
g/
. - 41507—OIL SEAL oo _ |
LI_ ! k. (PART OF ASSEM. 44708)

1Y

|
|
At
, __Lr |
- !
/! \'\] — ] 4937-USS CAPSCREW 3/4X4-/2 . ___ .4
: |/ \j i 556—LOCKWASHER 34__

R — .
l 2—DOWEL PN _ _ _ _ 35724
;

I,.,,.L g ® 3232—ZERK /18X 90— _ . __ 1
= ' .

FRONT PUMP ADAPTER FOR NEW D-6 TRACTOR..

O

AN
2

\§

9




